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What is a Clinical Pathway? et

* An evidence-based guideline that decreases unnecessary variation and helps promote
safe, effective and consistent patient care.



.:.Connecticut

Objectives of Pathway Childrenss

« To improve and standardize post-operative care of the patient undergoing tethered
cord surgery

 To eliminate variability and establish a standard of care for these patients



.:.Connecticut

Why do we need this pathway? Childrenss

« To change practice for post operative care of these select group of patients
» To guide care for these children
« To ensure standard of care is successfully implemented for the safety of the patient



What is Tethered Cord? e cticat

Tethered Normal

« Tethered cord occurs when the spinal cord is
attached to tissues around the spine, most
commonly at the base of the spine.

» The attached tissue limits the movement of the
spinal cord within the spinal column and causes an
abnormal stretching of the spinal cord and

impairment of blood flow to the nerve tissue.

Tail bone f’,  Can be closely associated with spina bifida

" OR

« Can occur as an independent entity related to
disorders of secondary neurulation and some
tumors.

Spinal cord

Spinal cord
stuck to
spinal can

Spinal canal



https://www.seattlechildrens.org/conditions/brain-nervous-system-mental-conditions/tethered-spinal-cord/

What is Tethered Cord?

®_ Connecticut
®=®Childrens

Tethered Normal

Spinal cord

Spinal cord
stuck to
spinal can

Spinal canal

The lower tip of the spinal cord (conus
medullaris) is normally located opposite the
disc between the first and second lumbar
vertebrae.

With tethered cord, the conus medullaris may
be located below the interspace between the
second and third lumbar vertebrae, and/or
there may be radiographic evidence of
abnormal points of attachment (i.e. thickened
filum terminale, intraspinal mass, spinal cord
adjacent to thecal sack in a fixed position).



https://www.seattlechildrens.org/conditions/brain-nervous-system-mental-conditions/tethered-spinal-cord/

CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE
AND DOES NOT

POSt-Operative Tethered Cord REPLACE CLINICAL

JUDGMENT.

Exclusion Criteria: none

v

Post-operative Ca
Admit to Neurosurgery service
s Transfer to Med/Surg if no sedation required, or
o Transfer to PICU if requiring sedation x24 hours to maintain flat in bed
0 Careper PICU for precedex infusion
0 HR,RR, and BPq2hr; temperature gdhr

I

(Indmion Criteria: post-ope rative care for any patient diagnosed by Neurosurgery to have tethered cord syndrome requiring surgicalcorrechon)

Fluids, Electrolytes,

Antibictics Nursing & Monitoring” P
Y
if acute kidney injury': Avoid NSAIDs or Monitoring: *  PODO:Flatin Diet:
o ) discuss with Nephrology for approval. *  Cardiopulmonary monitoring bed to reduce *  Clearliquid diet, advance
A"'ﬁ':f;:iw’;;'f‘” and pulse oxx24 hours or for risk of CSF leak as tolerated when
o o ;"f'emm «  Toradol IV 0.5 mg/kg/dose q6hr 6 the duration of narcotic or postural recovered from
o J:d:mt!d doses (max 30 mg/dose) therapy headaches anesthesia per PACU
: o 6hoursafter last toradol dose, ||*  Temperature, HR, RR, and BP o Maytum
. start ibuprofen PO: 10 mg/kg/ qahr x 24 hours, then g8hr onside or | |IV Auids:
g;?fg:::zg&gﬂ‘s’:;‘g" dose q6hr PRN (max 40 me/ke/ lie on + D509 NSwith20 meg
OR g.aly u;l,dﬂﬂ mg/day, whichever IndslT‘lf::ri:d , . stomach :g/u_tue;at malnterfrlm
— . Is less) or . elfa and tegaderm or . ours post- . ‘willbe removed |
:;f:::‘aingr;,ggakﬁd::jtw ®  Acetaminophen IV 15 mg/kg/dose Medipore dressing placed in op: OT, PT impaired renal function
H H 1 H H dase 2g ghr ’ g6hr around the clack for 24 hours operating room consults
Is Is the Post Operative Tethere or Inica (g + Caedngecsudsty s poD3imey | [smiamsties
Y N o After 24 hoursof IV for leakage, shower *  Ondansetron 0.1 mg/kg/
:{:;:::?:It'gy acetaminophen, switch to PO N le, or redness dose q8hr PRN nausea
P hW o <52 weeks PMAY/ acetaminophen: 15 mg/kg/dose atincision site. and vomiting (max 4 mg/
a ay- bout <3 mo old: 15 q6hr PRN pain; (max 75 ma/kg/ ©  Notify Neurcsurgery if any dose)
:‘“;"ks ath aras day or 4,000 mg/day) for mid/ of above are present.
determined by moderate pain; may use PR Bladder regimen:
pharmacy based on acetaminophen for infants. : *  Calculate estimated
estimated AUC . Morplineo.csl-o.lmglkgl\lqdhr . intake & output bladder capacity (EBC):
. . . . . s 252 weeks PMA'/ PRN severe pain (max 5 mg/dose) *  Checkpost-void bladder scans o <lyearof age : EBC
about 23 months old— (PVRs) —see “Fluids, =40-60 mL Notify
e will be reviewing each component in the following o rdo i e s
d;ﬁ::shf mefke/ +  Incentive spirometer or >60mL
. s 212 yrsold: 60 mg/ke/ "Consider Acute Kidney Injury (AK1) based bubbles 4-10x/hr while awake o >lyear of age; EBC
SI |d eS i ;’ ol on the following criteria: +  Sequential compression device = (age in years +2) x
. ay div gshr e Increase in serum creatining by 1.5- (SCD)/stockings whilein bed 30
1PMA (Post-Menstrual Age] 1.8 times baseline within the prior . Ched:P_VRs )
= gestational age + postnatal seven days, or ) s i o Diapered patient:
- ® Increase in serum creatinine by 20.3 ‘Notify Neurosurgery via Intellidesk qéhr
8 mg/dLfrom baseline (226.5 memol/L) | |for: o Toilettrained
within 48 hours, or +  Vomiting morethan 3xin 8 hrs patient: immediately
®  Forthosewith unknown creatinine, *  Anyfluid leakage or redness at after 3 consecutive
an eGFR <90 ml/min/1.73m’ incision site or voids
pseudomeningocele *  Urology consult if patient
«  Temperature >38.5°C followed pre-op by
+  Severe headache Urology or if PVR exceeds
. PVRs in children >10% of EBC. EBCx 3 PVR scans.
These patients will need
Uralogy consult Bowel regimen;
*  Polyethyleneglycol 17 g
daily or BID PR
D Giteria: constipation
Baseline neurological examination, pain well-controlled on oral medication, afebrile x24 hours, Docusate 50-100 mg PRN
howel mavement, taking adequate fluid and nutrition orally, cleared by PT & OT, tonstipation

at urologic baseline or with appropriate outpatient management plan

Discharge Medications:
+  Ibuprofen PO 10 mg/kg/dose g6hr PRN (max 40 mg/kg/day or 2,400 mg/day, whichever is less) for mild/moderate pain
+  Acetaminophen PO: 15 mg/kg/dose g6hr PRN pain (max 75 mg/kg/day or 4,000 mg/day) for mild/moderate pain
+  Polyethyleneglycol PO and/or Docusate to prevent constipation

. Call Neurosurgery for fever >101.5°F, vomiting >3x in 12 hr period, excessive imritability or sleepiness, severe headache,
consistent change in gait

+  Tegaderm & teffa dressing to be changed daily after bathing and when soiled

*  Follow up outpatient 2-3 weeks after discharge

If sedated suture removal is required, this will be armnged prior to discharge

CONTACTS: PETRONELLA STOLTZ, APRN, DNP | MARKUS BOOKLAND, MD | JONATHAN MARTIN, MD

®_ Connecticut
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THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

CLINICAL PATHWAY:

Post-Operative Tethered Cord

Inclusion Criteria: post-operative care for any patient diagnosed by Neurosurgery to have tethered cord syndrome requiring surgical correction
Exclusion Criteria: none

v :

Post-operative Care:

This pathway is specifically for
patients who have tethered

Pos’ re:
Admit to Neurosurgery service
Transfer to Med/Surg if no sedation required, or
Transfer to PICU if requiring sedation x24 hours to maintain flat in bed

cord that required surgical
correction.

) Transfer to Med/Surg if no sedation required, or

Admit to Neurosurgery service

Activity
Nutrition
. Transfer to PICU if requiring sedation x24 hours to maintain flat in bed
o  Careper PICU for precedex infusion 2000 fatin | [oien
bed to reduce . Clear liquid diet, advance
o  HR RR,and BP g2hr; temperature q4hr feocsian || o ventetuten
] Joses (max 30 mg/dose] Therapy. headaches anesthesia per PACU
: o 6hoursafter last toradol dose, ||*  Temperature, HR, RR, and BP ©  Maytum
i start ibuprofen PO: 10 mg/kg/ qahr x 24 hours, then g8hr onside o | |V Auids:
c;?:[:::gg&gﬂ‘s’:;‘g" Gose qBhr PRN (max 40 mefke/ lie on e D509 NSwith 20 mEg
q TR day or 2,400 mg/day, whichever | |Indsion Care: stomach KQ/Liter at maintenance
. is less) or *  Telfa and tegaderm or * 24 hours post- * KO willbe removed if
N;fl[::‘aing:’,ggkg;{d::jtw ®  Acetaminophen IV 15 mg/kg/dose Medipore dressing placed in op: OT, PT impaired renal function
L) " gose 2gq6hr v g6hr around the clock for 24 hours operating room consults
Patients need to be flat in bed for 24 hours post TR T ||
Y N o After 24 hoursof IV for leakage, shower *  Ondansetron 0.1 mg/kg/
p f6-Lactam allergy: acetaminophen, switchto PO N le, or redness dose q8hr PRN nausea

Vancomycin IV:
o <52 weeks PMAY/
about <3 mo old: 15

procedure.

?il:smt‘l:g; :rva ¢ moderate pain; may use PR Bladder regimen:
pharmacy based on acetaminophen for infants. Other: s Calculate estimated
estimated AUC e Morphine 0.05 - 0.1 mg/kg IV g4hr e Strict intake & output bladder capacity (EBC):
o 252 weeks PMA'/ PRN severe pain (max 5 mg/dose) +  Checkpost-void bladder scans o <lyearof age : EBC
about 23 months old— [PVRs} —see “Fluids, =40-60 mL. Notify
1 A - . . 11 years old: 70 mg/kg/ Electrolytes, Nutrition” section. Neurosurgery ff PVR
o day divashr +  Incentivespirometer or >60mL
ome patients will require admission for e Aot | P N
oy e B on the following criteria: +  Sequential compression device = (oge inyears +2) x
®  Increase in serum creatinine by 1.5- (SCD)/stockings while in bed 30

PMA (Post-Menstrual Age)
= gestational age + postnatal

sedation with precedex during this initial period

e Increase in serum creatinine by 20.3 | |*Notify Neurasurgery via Intellidesk q6hr
age mg/dLfrom baseline (226.5 memol/L) | |for: o Toilettrained
within 48 hours, or +  Vomiting morethan 3xin 8 hrs patient: immediately
Of reCOVe ry_ ®  Forthosewith unknown creatinine, *  Anyfluid leakage or redness at after 3 consecutive
an eGFR <90 mi/min/1.73m’ incision site or voids

Most children can then transfer to the
Med/Surg unit after 24 hours.

Fluids, Electrolytes,

acetaminophen: 15 mg/kg/dose
q6hr PRN pain; (max 75 mg/kg/
day or 4,000 mg/day) for mild/

1.8 times baseline within the prior
seven days, or

atincision site.
©  Notify Neurcsurgery if any
of above are present.

pseudomeningocele
Temperature >38.5°C

Severe headache

PVRs in children >10% of EBC.
These patients will need

Urology consult

D

Baseline neurological examination, pain well-controlled on oral medication, afebrile x24 hours,
bowel mavement, taking adequate fluid and nutrition orally, cleared by PT & OT,
at urologic baseline or with appropriate outpatient management plan

Discharge Medications:
+  Ibuprofen PO 10 mg/kg/dose g6hr PRN (max 40 mg/kg/day or 2,400 mg/day, whichever is less) for mild/moderate pain
+  Acetaminophen PO: 15 mg/kg/dose g6hr PRN pain (max 75 mg/kg/day or 4,000 mg/day) for mild/moderate pain
+  Polyethyleneglycol PO and/or Docusate to prevent constipation

. Call Neurosurgery for fever >101.5°F, vomiting >3x in 12 hr period, excessive imritability or sleepiness, severe headache,

consistent change in gait
+  Tegaderm & teffa dressing to be changed daily after bathing and when soiled
*  Follow up outpatient 2-3 weeks after discharge
If sedated suture removal is required, this will be armnged prior to discharge

CONTACTS: PETRONELLA STOLTZ, APRN, DNP | MARKUS BOOKLAND, MD | JONATHAN MARTIN, MD

and vomiting (max 4 mg/

dose)

s CheckPVRs

o Diapered patient:

*  Urology consult if patient
followed pre-op by

Urology or if:

EBCx 3 PVR scans.

Bowel regimen;
*  Polyethyleneglycol 17 g
daily or BID PR

constipation

constipation

Docusate 50-100 mg PRN

PVR exceeds

LAST UPDATED: 01,10.24
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Pain Control

Standardized care for these patients includes five

different categories.

CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE
AND DOES NOT

POSt-Operative Tethered Cord REPLACE CLINICAL

JUDGMENT.

Exclusion Criteria: none

v

Post-operative Ca
Admit to Neurosurgery service
s Transfer to Med/Surg if no sedation required, or
*  Transfer to PICU if requiring sedation x24 hours to maintain flat in bed
©  Careper PICU for precedex infusion
HR, RR, and BP q2hr; temperature gdhr

[
.. Fluids, Electrolytes,
Actwnty} Nutrition

(Indmion Criteria: post-ope rative care for any patient diagnosed by Neurosurgery to have tethered cord syndrome requiring surgicalmrrechon)

uids, Electralytes,
Nutrition

Bid NSAIDs or | | Monitoring: 0: Flat in Diet:
— ) discuss wit tfogy for approval. | |e  Cardiopulmonary monitoring bedto reduce ||  Clear liquid diet, advance
A"’ﬁ':f;;iw’;;'f‘” and pulse ox x24 hours ST risk of CSF leak as tolerated when
o o ;“f’emm «  Toradol ¥ 0.5 mg/kg/dose g6hr x6 the duration of narcotic ar postural recovered from
o J:dmr!d doses (max 30 mg/dose) therapy headaches anesthesia per PACU
: o 6hoursafter last toradol dose, | [ Temperature, HR, RR, and BP o Maytum
. start ibuprofen PO: 10 mg/kg/ qahr x 24 hours, then g8hr onside or | |IV Auids:
g;hhf('::::zgﬂ'ggﬁs’:;‘g" dose q6hr PRN (max 40 me/ke/ lie on + D509 NSwith20 meg
OR g.aly u;l,dﬂﬂ mg/day, whichever IndslT‘lf::ri:d , . stomach :g/Li-lHEtr]at malnterfrlm
o Is less) or . elfa and tegaderm or ours post- . ‘willbe removed |
:;?:::‘aingr;’,ggﬁd:ﬂtw ®  Acetaminophen IV 15 mg/kg/dose Medipore dressing placed in op: OT, PT impaired renal function
dose 2g g6hr g6hr around the clock for 24 hours operating room consults
(max 1,000 mg/dose) +  Change and inspect site daily POD 3: may Anti-emetics:
Y N o After 24 hoursof IV for leakage, shower *  Ondansetron 0.1 mg/kg/
:{:;:ﬁ?:;‘i@y acetaminophen, switch to PO N le, or redness dose q8hr PRN nausea
o <52 weeks PMAY/ acetaminophen: 15 mg/kg/dose atincision site. and vomiting (max 4 mg/
about <3 mo old: 15 q6hr PRN pain; (max 75 ma/kg/ ©  Notify Neurcsurgery if any dose)
mg/kg ashr or as day or 4,000 mg/day) for mild/ of above are present.
determined by moderate pain; may use PR Bladder regimen:
pharmacy based on acetaminophen for infants. : *  Calculate estimated
estimated AUC . Morphine 0.05 - 0.1 mg/kg IV g4hr . intake & output bladder capacity (EBC):
s 252 weeks PMA'/ PRN severe pain (max 5 mg/dose) *  Checkpost-void bladder scans o <lyearof age : EBC
about 23 months old— (PVRs) —see “Fluids, =40-60 mL Notify
11 years old: 70 mg/kg/ Electrolytes, Nutrition” section. Neurasurgery if PVR
day div thr‘ +  Incentive spirometer or >60mL
v 212 yrsold: 60 myke/ ‘cmslderAcutaKldm‘yln!’!(_ml)hased bubbles 4-10x/hr while awake o >lyearof age: EBC
day div qhr on the following criteria: *  Sequential compression device = (age in years +2) x
e Increase inserum creatinine by 1.5- (SCD)/stockings while in bed 30
PMA (Post-Menstrual Age) :ié:";i:a;fli"e“mi"me prior + CheckPVRs o
_ - 2 o  Diapered patient:
- gestationalage + postnatel | |, jciease in serum creatinine by 20.3 | |"Notify Neurosurgery via Intellidesk gshr
age mg/dLfrom baseline (226.5 memol/L) | |for: o Toilet-trained
within 48 hours, or +  Vomiting morethan 3xin 8 hrs patient: immediately
®  Forthosewith unknown creatinine, *  Anyfluid leakage or redness at after 3 consecutive
an eGFR <90 ml/min/1.73m” incision site or voids
pseudomeningocele *  Urology consult if patient
«  Temperature >38.5°C followed pre-op by
+  Severe headache Urology or if PVR exceeds
. PVRs in children >10% of EBC. EBCx 3 PVR scans.
These patients will need
Uralogy consult Bowel regimen;
*  Polyethyleneglycol 17 g
daily or BID PR
D Giteria: constipation
Baseline neurological examination, pain well-controlled on oral medication, afebrile x24 hours, Docusate 50-100 mg PRN
howel mavement, taking adequate fluid and nutrition orally, cleared by PT & OT, tonstipation

at urologic baseline or with appropriate outpatient management plan

Discharge Medications:
+  Ibuprofen PO 10 mg/kg/dose g6hr PRN (max 40 mg/kg/day or 2,400 mg/day, whichever is less) for mild/moderate pain
+  Acetaminophen PO: 15 mg/kg/dose g6hr PRN pain (max 75 mg/kg/day or 4,000 mg/day) for mild/moderate pain
+  Polyethyleneglycol PO and/or Docusate to prevent constipation

. Call Neurosurgery for fever >101.5°F, vomiting >3x in 12 hr period, excessive imritability or sleepiness, severe headache,
consistent change in gait

Tegaderm & teffa dressing to be changed daily after bathing and when soiled
Follow up outpatient 2-3 weeks after discharge

If sedated suture removal is required, this will be armnged prior to discharge

CONTACTS: PETRONELLA STOLTZ, APRN, DNP | MARKUS BOOKLAND, MD | JONATHAN MARTIN, MD

®_ Connecticut
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All children will receive antibiotics f

There is no indication for routine administration of antibiotics

beyond 24 hours.

procedure.

r the first 24 hours post

CLINICAL PATHWAY: .
= AND DOES NOT
Post-Operative Tethered Cord

REPLACE CLINICAL
JUDGMENT.

: post-operative care for any patient diagnosed by Neurasurgery to have tethered cord syndrome requiring surgical correction
Exclusion Criteria: none

v

Post-operative Care:
Admit to Neurosurgery service
s Transfer to Med/Surg if no sedation required, or
*  Transfer to PICU if requiring sedation x24 hours to maintain flat in bed
0 Careper PICU for precedex infusion
0 HR,RR, and BPq2hr; temperature gdhr

I

Antibiotics

Fluids, Electrolytes,

Pain Control Nursing & Monitoring® Nutrition
Antibiotics to be given for
on ly 24 hO urs pos t- Ly injury*: Avoid NsADs or | [ Monitoring: s PODO:Flatin | [Diet:
. . Nephrology for approval. | |e  Cardiopulmonary monitoring bedto reduce | |*  Clear liquid diet, advance
operatively unless othe rwise and pulse oxx24 hours or for risk of CF leak as tolerated when
. . 0.5 mg/kg/dose gbhr x6 the duration of narcotic or postural recovered from
in dl ca ted. by 30 mg/dose) therapy headaches anesthesia per PACU
purs after last toradol dose, | |+ Temperature, HR, RR, and BP o Maytum
t ibuprofen PO: 10 mg/kg/ qahr x 24 hours, then q8hr onside or | |IV Auids:
qBhr PRN (max 40 mg/kg/ lie on *  D50.9NSwith 20 mEq
H s, |or 2,400 mg/day, whichever | |Indsion Care: stomach KQ/Liter at maintenance
Cefazolin 100 mg/kg/day div £ S elemttepemor [+ 2amouspest. ||+ KQuwilbe removed
Jophen IV 15 mg/kg/dose Medipore dressing placed in op: OT, PT impaired renal function
q8hr‘ (maX 2,000 mg/dOSe) ind the clock for 24 hours operating room consults
O me/dose) *  Change and inspect site daily *  POD3:may Anti-emetics:
OR r 24 hours of IV for leakage, shower *  Ondansetron 0.1 mg/kg/
ope . 2 minophen, switch to PO N le, or redness dose q8hr PRN nausea
Nafcillin 200 mg/kg/d ay div  feminophen: 15 mg/ke/dose atincision site. and vomiting (max 4 mg/
Ir PRN pain; (max 75 mg/kg/ o Notify Neurosurgery if any| dose)
. lar 4,000 mg/day) for mild/ of above are present.
q6h r (m ax 12 g/d aY)’ ad UIt erate pain; may use PR Bladder regimen:
aminophen for infants. Other: *  Calculate estimated
dose Zg q6hr 0.05 - 0.1 mg/kg IV qahr e Strict intake & output bladder capacity (EBC):
& pain (max 5 mg/dose) *  Checkpost-void bladder scans o <lyearof age : EBC
(PVRs) —see “Fluids, =40-60 mL Notify
Electrolytes, Nutrition” section. Neurasurgery if PVR
If 8-Lactam allergy: + Incentivespirometeror S60mL
. ke Kidney Injury (AKI) based bubbles 4-10x/hr while awake o >lyearof age: EBC
Vancomycin IV: ing criteria: + Sequential compression device Z{oge in yoors 121
+ I serum creatinine by 1.5- (SCD)/stockings while in bed 30
e <52 weeks PMAT/about [eseine sithintheprior o ChesPVEs
S, Of " o  Diapered patient:
. n serum creatinine by 20.3 ‘Notify Neurosurgery via Intellidesk qéhr
<3moold: 15 mg/kg  [runcearicetros ||t o Tollettrmined
: hours, or *  Vomiting morethan 3xin 8 hrs patient: immediately
q8h roras determl ned with unknown creatinine, *  Anyfluid leakage or redness at after 3 consecutive
k20 mi/min/1.73m? incision site or voids
by pharmacy based on peeudomeningocele o Urclogy corsult if patient
. *  Temperature >38.5°C followed pre-op by
estimated AUC + Severe headache Urclogy o IfPVR exceeds
*  PVRsin children >10% of EBC. EBCx 3 PVR scans
. >52 weeks PMA*/about These patients il need
Uralogy consult Bowel regimen;
>3 monthsold —11 * Polyethyleneglycol 17g
daily or BID PR
ears old: 70 mg/k Discharge Griteria: constpation
y g/ g/ rination, pain well-controlled on oral medication, afebrile x24 hours, c“:;f;:fgrwﬂ mePRN

adequate fluid and nutrition orally, cleared by PT & OT,
Ih appropriate outpatient management plan

day div g6hr
e  >12yrsold: 60 mg/kg/
day div q8hr

Discharge Medications:
lose gohr PRN (max 40 mg/kg/day or 2,400 mg/day, whichever is less) for mild/moderate pain
hg/kg/dose qBhr PRN pain (max 75 mg/kg/day or 4,000 mg/day) for mild/moderate pain
hid/or Docusate to prevent constipation

bi .
*P MA (Post—Menst ru aI Age ) 1 >101.5°F, vomiting >3x in 12 hr period, excessive initability or sleepiness, severe headache,

= gestational age + postnatal | ebechaged dily afer vating and whensoite
Jweeks after discharge

age is required, this will be arranged prior to discharge

DNP | MARKUS BOOKLAND, MD | JONATHAN MARTIN, MD
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CLINICAL PATHWAY:
Post-Operative Tethered aard

THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT
REPLACE CLINICAL

" o 6 hours after last toradol dose, bed o reduce || Clear liguid diet, advance
A""oi':f; ;‘;f;i . risk of CSF leak as tolerated when
Wi | startibuprofen PO: 10 mg/kg/ or oot reoreston |
e dose g6hr PRN (max 40 mg/kg/ o | .
i e 20001 day or 2,400 mg/day, whichever ;u’t: éln E: . u:g;oﬁsl NS with20 mea
Nafdllinlﬂﬂ%&gfky IS Iess) or 1 ﬁ::hoo‘\rl"';‘?mt' ' ::nup‘;ﬂ‘e:‘:i'\‘oﬁ:iglrm
. . e g4e  Acetaminophen IV 15 mg/kg/dose -
NSAIDs, such as Toradol, are an important part of post operative youcnasr| QBT around the clock for 24 hours || fee™ | S
‘ :ram:nyc:ez.'s and vomiting (max 4 mg/
pain management. o] (max 1,000 mg/dose) 1 ok
. ) . . mgkgqehrer o  After 24 hours of IV Blacder regimen:
« Children with known renal impairment should only get e acetaminophen, switch to PO © e
. . . estimatecig] H . o <1yearofage:E‘EC
NSAIDs after discussion with Nephrolo - e acetaminophen: 15 mg/kg/dose oty
- = ﬁ;;ﬂﬂ“: i g6hr PRN pain; (max 75 mg/kg/ [ Neurasuigery PV
- S day or 4,000mg/day) for mild/ | o e
v ol moderate pain; may use PR . CM?\,RS _
:;atmiona\a32+u acetaminophenfor infants. i ° Ee‘alhprmalpnm:
e Morphine 0.05-0.1 mg/kg IV qdhr | * pasen mmedate
PRN severe pain (max 5 mg/dose) [ reritt
*  Urology consult if patient
ﬁ’r‘m;:?:\fﬁb;xceeds
EBCx 3 PVRscans
= . de;th\d;ne glycol 17 g
!Consider Acute Kidney Injury (AKI) based dadyor o0 e
. Armirta q ; on the following criteria: Bucusate 50-100 mg PRN
Note: the definition of AKI has been updated and is available at wing criert .

the bottom of the box.

JUDGMENT.

Pain Contml /((gnrgerv to have tethered cord syndrome requiring surgicalmrredmn)
in Crite

ria: none

v

Post-operative Care:
Admit to Neurosurgery service
s Transfer to Med/Surg if no sedation required, or
e Transfer to U if i dation x24 hours to maintain flat in bed

Ifacute kidney injury’: Avoid NSAIDs or
discuss with Nephrology for approval.

e B Toradol IV 0.5 mg/kg/dose g6hr x6 0

doses (max 30 mg/dose)

Fluids, Electrolytes,
Nutrition

. PODO: Flat in Diet:

. Increase in serum creatinine by 1.5-
1.9 times baseline within the prior
seven days, or

. Increase in serum creatinine by 0.3
mg/dL from baseline (226.5 mcmol/L)
within 48 hours, or

. For those with unknown creatinine,
an eGFR <90 ml/min/1.73m?

CONTACTS: PETRONELLA S10LIZ, APRN, DNF | MARKUS BOOKLAND, ML | JONA IHAN MARTIN, MD [ ] Connecticut
. . o
LAST UPDATED: 01.10.24 chl“ms
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bss) for mild/moderate pain
mild/moderate pain

bepiness, severe headache,




Nursing care includes both routine vital sign monitoring, incentive

spirometry, and venous thr

bmo-embolism (VTE) prevention.

The surgical incision should be closely monitored.

**Neurosurgery should be notified of any fluid leakage from the

incision**

CLINICAL PATHWAY:
Post-Operz

athered
Nursing & Monitoringz

Cord

THIS PATHWAY
SERVES AS A GUIDE

AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

Exclusion Criteria: none

Fpost-operative care for any patient diagnosed by Neurasurgery to have tethered cord syndrome requiring surgicalmrrechon)

v

v

Post-operative Care:

Q

for:
L]

Monitoring:

Cardiopulmonary monitoring
and pulse ox x24 hours or for
the duration of narcotic
therapy

Temperature, HR, RR, and BP
g4hr x 24 hours, then q8hr

Incision Care:

Telfa and tegaderm or

Medipore dressing placed in

operating room

Change and inspect site daily

for leakage,

pseudomeningocele, or redness

at incision site.

o Notify Neurosurgery if any
of above are present.

her:

Strict intake & output

Check post-void bladder scans
(PVRs) — see “Fluids,
Electrolytes, Nutrition” section.
Incentive spirometer or
bubbles 4-10x/hr while awake
Sequential compression device
(SCD)/stockings while in bed

“Notify Neurosurgery via Intellidesk

Vomiting more than 3xin 8 hrs
Any fluid leakage or redness at
incision site or
pseudomeningocele
Temperature >38.5°C

Severe headache

PVRs in children >10% of EBC.
These patients will need
Urology consult

Admit to Neurosurgery service
lo Med/Surg if no sedation required, or
ko PICU if requiring sedation x24 hours to maintain flat in bed
per PICU for precedex infusion
R, and BP g 2hr; temperature qdhr

I

E

Nursing & Monitoring”

Fluids, Electrolytes,
Nutrition

[NSAIDs or Monitoring: . PODO: Flat in

lapproval. «  Cardiopulmonary monitoring bed to reduce
and pulse ox x24 hours or for risk of CSF leak

ke a6hr x6 the duration of narcotic or postural
therapy headaches

[adol dose, | |e  Temperature, HR, RR, and BP o Maytum

10 mg/kg/ qahr x 24 hours, then g8hr onside or

40 me/kg/ lie on

, whichever | | Indision Care: stomach

+  Telfa and tegaderm or * 24 hours post-
ke/dose Medipore dressing placed in op: OT, PT
24 hours operating room consults
#  Change and inspect site daily s« POD3:may

for leakage, shower

|tch to PO i le, or redness

mg/kg/dose atincision site.

75 mg/ke/ ©  Notify Neurcsurgery if any

/) for mild/ of above are present.

use PR

lfants. Other:

kg IV gdhr Strict intake & output

g/dose) +  Checkpost-void bladder scans
(PVRs) —see “Fluids,
Electrolytes, Nutrition” section.
Incentive spirometer or

AKI) based bubbles 4-10x/hr while awake
kia: +  Sequential compression device
e by 1.5- (SCD)/stockings whilein bed
khe prior

ne by 203 || “Notify Neurosurgery via Intellidesk
.5 memol/L) | |for:

. Vomiting more than 3x in 8 hrs
[reatinine, *  Anyfluid leakage or redness at
m’ incision site or
pseudomeningocele
Temperature >38.5°C

Severe headache

PVRs in children >10% of EBC.
These patients will need
Urclogy consult

i :
ell-controlled on oral medication, afebrile x24 hours,
nd nutrition orally, cleared by PT & OT,
Mtpatient management plan

|Pischarge Medications:

hax 40 mg/kg/day or 2,400 mg/day, whichever is less) for mild/moderate pain
PRN pain (max 75 mg/kg/day or 4,000 mg/day) for mild/moderate pain

0 prevent constipation

iting >3x in 12 hr period, excessive imitability or sleepiness, severe headache,

|dsily after bathing and when soiled
harge

will be armnged prior to discharge

CONTACTS: PETRONELLA STOLTZ, APRN, DNP | MARKUS BOOKLAND, MD | JONATHAN MARTIN, MD

LAST UPDATED: 01,10.24

©2019 Connecticut
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Diet:
.

IV Auids:

Anti-emetics:

Bladder regimen:

Clear liquid diet, advance
as tolerated when
recovered from
anesthesia per PACU

D5 0.9 NS with 20 mEq
KQ/liter at maintenance
KQ will be removed if
impaired renal function

Ondansetron 0.1 mg/kg/
dose q8hr PRN nausea
and vomiting (max 4 mg/
dose)

Calculate estimated

bladder capacity (EBC):

o <lyearof age : EBC
= 40-60 mL Notify
Neurasurgery if PVR
>60mL

o >lyearof age: EBC
= (age in years +2) x
30

Check PVRs
o Diapered patient:
qéhr

o Toilet-trained
patient: immediately
after 3 consecutive
voids

Urology consult if patient

followed pre-op by

Urology or if PVR exceeds

EBCx 3 PVR scans.

Polyethyleneglycol 17 g
daily or BID PR
constipation

Docusate 50-100 mg PRN
constipation

. -
o Chidrens



CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE
AND DOES NOT

POSt-Operative Tethered Cord REPLACE CLINICAL

JUDGMENT.

Inclusion Criteria: post-operative care for any patient diagnosed by Neurasurgery to have tethered cord syndrome requiring surgical correction
Exclusion Criteria: none

v

Post-operative Care:
Admit to Neurosurgery service
s Transfer to Med/Surg if no sedation required, or
o Transfer to PICU if requiring sedation x24 hours to maintain flat in bed
0 Careper PICU for precedex infusion
0 HR,RR, and BPq2hr; temperature gdhr

I

Fluids, Electrolytes,
Nutrition

Nursing & Monitoring”

€y injury’: Avoid NSAIDs or Monitoring: . PODO: Flat in Diet:

«Lith Nephrology for opproval. *  Cardiopulmonary monitoring bed to reduce *  Clearliquid diet, advance
and pulse 0x 24 hours or for risk of CSF leak as tolerated when
- Toradol ¥ 0.5 mg/kg/dase g6hr x6 the duration of narcotic or postural recovered from
””e"’“""z;;‘:, doses (max 30 mg/dose) therapy headaches anesthesia per PACU
. . . . 3 o 6hoursafter last toradol dose, ||*  Temperature, HR, RR, and BP o Maytum
; start ibuprofen PO: 10 mg/kg/ qahr x 24 hours, then q8hr onside or | |IV Auids:

Patients will be on bedrest with the bed flat for the first 24 hours [catemtnss0 i o | s onswin o e

mg/day, whichever | |Indsion Care: stomach KO/liter at maintenance

after surgery. ® PODO:FIatin  funggee ||° tesoriesmnmsn || ooorsr || imosrearens it

Jock for 24 hours operating room consults

« Once patient is allowed to sit up, RN should evaluate for bed to reduce |, ool | Bl L e T

: . risk of CSF leak [aiirn, || poumenmocss orreanes oo
headaches. If a patient experiences a severe headache, or postural Prinarsmora || ey oy )
. fni; may use ladder regimen:
they should return to having the head of bed (HOB) flat then headaches ?f::’;f:;fcffzm L ket ? i
d II . th HOB I h hax 5 mg/dose) . Ecxé:)p_n:;vsﬁu?dlasddermns o :i;esaorro"f:%e‘;rﬁsc
gradually Increase tne Oover several hours. o  Maytum s st secton.
on side or  |uurvabae : l?ﬁf&‘!!?%:fmwe o :iu\fr:;(gfage:EBC
, , e on B s (| o tee e 2
Early PT and OT consults are important to help reduce the risk A o ooearn
0 g g oMo stomac breatinine by 203 | |"Notify Neurasurgery via Intellidesk aghr
of complications that may result from immobility. ]| ———— e
o 24 hOU rS pOSt- ll\njrlﬂ;acre?tinme, . An\fﬂdd_lealageorrednessat after 3 consecutive
U J3m incision site or voids
op: OT, PT e M ol
+  Severe headache Urology or if PVR exceeds
ConSUItS . ::m inch\ldrenjlil.ﬂ%e:fEBC‘ EBCx 3 PVR scans
ese patients will net
[ ] POD 3: may Urology consult ;h‘%?ymneglvcd 17g
h - A
S ower painwe\ll-}c.ontral\ed;nora:lrmdmn'on.afebri\eﬂzlhours, Docusgtesﬂ—luﬂmgPHN
constipation

fluid and nutrition orally, cleared by PT & OT,
ST UTOTONTC DA e OF Wit i plan

Discharge Medications:
+  Ibuprofen PO 10 mg/kg/dose g6hr PRN (max 40 mg/kg/day or 2,400 mg/day, whichever is less) for mild/moderate pain
+  Acetaminophen PO: 15 mg/kg/dose g6hr PRN pain (max 75 mg/kg/day or 4,000 mg/day) for mild/moderate pain
+  Polyethyleneglycol PO and/or Docusate to prevent constipation

. Call Neurosurgery for fever >101.5°F, vomiting >3x in 12 hr period, excessive imritability or sleepiness, severe headache,
consistent change in gait

+  Tegaderm & teffa dressing to be changed daily after bathing and when soiled

*  Follow up outpatient 2-3 weeks after discharge

If sedated suture removal is required, this will be armnged prior to discharge

CONTACTS: PETRONELLA STOLTZ, APRN, DNP | MARKUS BOOKLAND, MD | JONATHAN MARTIN, MD

®_ Connecticut
€=®Childrens
LAST UPDATED: 01.10.24 I
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Children will come out of the OR with a foley catheter in place.

Once the foley catheter is removed, post void residuals (PVR)

need to be checked and documented in the medical record.
Patients with PVR greater than 10% of their estimated
bladder capacity will need a urology consult

Urology is also consulted for patients with preexisting
bladder dysfunction

Other things to note related to Fluids, Nutrition, and
Electrolytes:
« Bowel regimen is initiated immediately post op

THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

CLINICAL PATHWAY:
Post-Operative Tethered Cx

Fluids, Electrolytes,
Nutrition

Inclusion Criteria: post-operative care for any patient diay fiNeurosurgery to have tethered cord syndrome requiring surgical correction
lusion Criteria: none

v
Diet:
e Clear liquid diet, advance
i lat in bed
o as tolerated when

recovered from
anesthesia per PACU

Fluids, Electrolytes,

Antibiotics Pain Cof

IV HAuids: Nutrition
o D50.9 NS with 20mEq
A 4 H H -
\facute kidney injury| Kd/Liter at maintenance «  PODO:Flatin | [Diets
o ) discuss with Nephroil H H bed to reduce *  Clearliquid diet, advance
A"'ﬁ':f;;i?:’;’_ﬁ” ° .KCI W.III be removed !f risk of CSF leak as tolerated when
operatively unless otherwise | |* Teradel M 0.5mg impaired renal function or postural recovered from
dcoted. doses (max 30 mg headaches anesthesia per PACU
B ¢ 6hoursafte o Maytum
- start ibuprof . O onside or | | IV Auids:
Cefazolin 100 me/kg/day div dose qshr p| Anti-emetics: fie on e D509 NSwith 20 mEg
ashr (max 2’%]: me/dose) dayor2,400 o Ondansetron 0.1 mg/ kg/ stomach KQ/Liter at maintenance
Nafdllin Zﬂﬂ;g/kg/da di is less) or " ® 24 hours post- * KO willbe removed if
 div ) s
q6hr (max 12 gfday); aduit | |* :‘;:‘f:;:‘“ﬂ:’;:'c dose q8hr PRN nausea opLOT. PT impaired renal function
dose 2g qbhr (max 1,000 mg/d and vomiting (max4 mg/ ||| poozmsy  ||antiemetics
.1 mg/k
o tesr CEsEE dose) W | v
o <52 weeks PMAY/ :;ﬁfm‘;':‘ 4 Z’;:E‘;"m"”"g (max 4 me/
bout <3 mo olg: 15 .
et o2 dayor400( Bladder regimen:
dg‘ekrgn:\lned b moderate p: . Bladder regimen:
v acetominopl] ® Calculate estimated +  Cacuate estimated
pr?.:ﬂ":g l;ajgd en e Morphine 0.05 - . . bladder capacity (EBC):
R SiriteeA) PRN sever pain bladder capacity (EBC): o <Lyearo age  £BC
about 23 months old— o <lyearofage: EBC =40-80 L Notify
Neurasurgery if PVR
11 years old: 70 mgfkg/ = 40-60 mL. Notify oL
. :i; f’:‘;gﬂrw mg/kg/ *Consider Acure KR if o >lyear of age: EBC
o i e en the followi Neurosurgery if PVR = (oge in years +2) x
e Increase in serum| 30
i >
1PMA (Post-Menstrual Age] L imes bt 60mL . Cearws
= gestationalage + postnatal | |, e ot o  >lyearofage: EBC T eapatens
e g fom = (age in years +2) x o Toleind
patient: immediately
those with unl 30 after 3 consecutive
FR <90 o
"M CheckPVRs + Urdog cosutf o
o  Diapered patient: e ceeds
gé6hr EBCx 3 PVR scars
o  Toilet-trained m;muﬁu e
. . . I «  Polyethyleneglycol 17 ¢
patient: immediately daily or BID PRN
after 3 consecutive constipaion
Baseline neurological examinatior| . Docusate 50-100 mg PRN
bowel mavement, taking adequat| voids canstipation

at urologic baseline or with approy|

. Urology consult if patient
followed pre-op by

+  Ibuprofen PO 10 mg/kg/dose gbhj ) for mild/moderate pain

LAST UPDATED: 01,10.24

«  Acetaminophen PO: 15 mg/kg/dd

Polyethylene glycol PO and/or Dd

Call Neurosurgery for fever >101.
consistent change in gait
Tegaderm & teffa dressing to be}

Follow up outpatient 2-3 weeks a
If sedated suture removal is requil

CONTACTS: PETRONELLA STOLTZ, APRN, DNP |

Urology or if PVR exceeds
EBC x 3 PVR scans

Bowel regimen:

. Polyethylene glycol 17 g
daily or BID PRN
constipation

constipation

Center Al

mild/moderate pain

epiness, severe headache,

Docusate 50-100 mg PRN  [UEtasN R Y]




CLINICAL PATHWAY:

Post-Operative Tethered Cord

THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

(Indmbn Criteria: post-ope rative care for any patient diagnosed by Neurosurgery to have tethered cord syndrome requiring surgicalcorredmn)

Exclusion Criteria: none

Antibiotics

A 4

4

Post-operative Care:

Admit to Neurosurgery service

*  Transfer to Med/Surg if no sedation required, or
*  Transfer to PICU if requiring sedation x24 hours to maintain flat in bed
0 Careper PICU for precedex infusion
0 HR,RR, and BPq2hr; temperature gdhr

Pain Control

Nursing & Monitoring”

Fluids, Electrolytes,

Nutrition

ifacute kidney injury*: Avoid NSAIDs or | | Monitoring: *  PODO:Flatin | |Diet:
— ) discuss with Nephrology for approval. | |s  Cardiopulmonary moritoring bedto reduce [ |e  Clear liguid diet, advance
A""oi';tf;;fz%’;;'f‘" and pulse oxx24 hours or for risk of CSF leak as tolerated when
ooty umloss stherwise | |® Toradol IV 0.5 mgfke/dose gghr 6 the duration of narcotic or postural recovered from
o ”{dmw doses (max 30 mg/dose) therapy headaches anesthesia per PACU
: o 6hoursafter last toradol dose, | [ Temperature, HR, RR, and BP o Maytum
N . start ibuprofen PO: 10 mg/kg/ qahr x 24 hours, then g8hr onside or | |IV Auids:
g;?fg:::?gn"fr‘:‘j;;‘g" dose qBhr PRN (max 40 me/ie/ lieon + D509 NSwith20 meg
’OR day or 2,400 mg/day, whichever | | Indsion Care: stomach KQ/Liter at maintenance
C h . I d r n r.t r. m d . t. n n d . n tr t. n (. n I d . n h n t Nafdllinlnﬂ?g/kg/daydw x is Iless):: I . I:::and tjgaderm;r ” . 24 rg‘urlr;}r)m(- . !(Cl\yi\\e:e reﬂ‘\oﬁ\:ed 1f
" . etaminophen m, ose ipore dressing placed in op: OT, impaired renal function
I e C ' e Ia 3 e ICa Io S a I S u C IO S I C u I g W e o 32:;(2'::2:5 g/day); adult qg6hr around the clock for 24 hours operating room consults
I I d . h d I I tI . d (max 1,000 mg/dose) *  Change and inspect site daily *  POD3:may Anti-emetics:
¥ N o After 24 hoursof IV for leakage, shower *  Ondansetron 0.1 mg/kg/
Ca neurosurgery Once ISC arge ) are C ear y Ou Ine - :{:;:ﬁ?::{,e@y acetaminophen, switch to PO N le, or redness dose q8hr PRN nausea
o <52 weeks PMAY/ acetaminophen: 15 mg/kg/dose atincision site. and vomiting (max 4 mg/
about <3 mo old: 15 q6hr PRN pain; (max 75 ma/kg/ ©  Notify Neurcsurgery if any dose)
me/kgqshr oras day or 4,000 mg/day) for mild/ of above are present.
determined by moderate pain; may use PR Bladder regimen:
pharmacy based an acetaminophen for infants. Other: s Calculate estimated
estimated AUC e Morphine 0.05 - 0.1 mg/kg IV g4hr *  Strict intake & output bladder capacity (EBC)
s 252 weeks PMAY/ PRN severe pain (max 5 mg/dose) *  Checkpost-void bladder scans o <lyearof age : EBC
about 23 months old— (PVRs) —see “Fluids, =40-60 mL Notify
11 years old: 70 mg/kg/ Electrolytes, Nutrition” section. Neurosurgery if PVR
day div ashr - *  Incentive spirometer or >60mL
s 212 yrsoid: 60 mgke/ Consider Acute Kidney Injury (AK) based bubbles 4-10x/hr while awake o >1year of age: EBC
Gong i B on the following criteria: *  Sequential compression device = (age in years +2) x
. - . 30
Discharge Criteria: I T
©  Diapered patient:

géhr

Toilet-trained

tient: immediately
3 consecutive

Baseline neurological examination, pain well-controlled on oral medication, afebrile x24 hours,
bowel movement, taking adequate fluid and nutrition orally, cleared by PT & OT,
at urologic baseline or with appropriate outpatient management plan

Discharge Medications:
Ibuprofen PO 10 mg/kg/dose q6hr PRN (max 40 mg/kg/day or 2,400 mg/day, whichever is less) for mild/moderate pain
Acetaminophen PO: 15 mg/kg/dose g6hr PRN pain (max 75 mg/kg/day or 4,000 mg/day) for mild/moderate pain
. Polyethylene glycol PO and/or Docusate to prevent constipation

Discharge Instructions:
. Call Neurosurgery for fever >101.5°F, vomiting >3x in 12 hr period, excessive irritability or sleepiness, severe headache,
consistent change in gait
Tegaderm & telfa dressing to be changed daily after bathing and when soiled
Follow up outpatient 2-3 weeks after discharge
If sedated suture removal is required, this will be arranged prior to discharge

CONTACTS: PET OLTZ, APRN, DNP | MARKUS BOO ATHAN MARTIN, MD

. -
o Chidrens
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Review of Key Points

®_ Connecticut
®=®Childrens

If patient requires Precedex then patient requires admission to PICU

No BLOOD WORK required for patient post operatively unless unstable

Pain Control

Antibiotics x 24 hours

Notify NS attending for any bleeding, instability or wound drainage immediately
PVR are essential once foley is out

If PVR are significant (see algorithm in pathway) Urology consult is indicated



Use of Order Set

®_ Connecticut
®=®Childrens

Order Sets

Order Sets
® Admit to MS - Post Op Tethered Cord & Personalizer 4

¥ General
v ADT
() Transfer patient- Different Level of Care/Different Floor
() Return To Bed - Same Level of Care/Same Room
Effective Immediately
* Pathway

Initiate Clinical Pathway: Tethered Cord
Until discontinued, starting teday at 1408, Until Specified
Post-op, Sign & Hold

¥ Nursing
+ Vital Signs
4 vital signs-TPR, BP and 02 sats
Routine, Every 4 hours, First occurrence today at 1600, Until Specified
Post-op, Sign & Hold

[[]vital signs-TPR, EP and 02 sats
Every 2 hours, Post-op

Cardiorespiratory monitoring
Routine, Continuous, starting today at 1409, Until Specified
Post-op, Sign & Hold

Pulse oximetry
Routine, Continuous, starting today at 1409, Until Specified
Post-op, Sign & Hold

* Activity
Activity, strict bed rest
Until discontinued, starting today at 1409, Until Specified
Post-op, Sign & Hold

Head of bed flat x 24 hours

Until discontinued, starting today at 1409, Until Specified
Post-op, Sign & Hold

The Post-Op Tethered Cord Order set should be
used for all patients who are post procedure. It
will help ensure that all pathway elements are

ordered correctly.

Order sets also help track pathway usage and
pathway metrics.

*NOTE: This order set is not to be used for PICU
patients. Patients going to the PICU post

operatively should use the
PICU — Neurosurgery Order Set instead




.:.Connecticut

Quality Metrics Childrens

Percentage of patients with pathway order set usage

Percentage of patients with deep wound infections
Percentage of patients with superficial skin infections (SSI)

Number of patients with organ space infection within 30 days of principal operative
procedure

Readmission within 30 days
Return to the OR within 30 days



Pathway Contacts O e

* Petronella Stotlz, APRN, DNP

o Department of Pediatric Neurosurgery

 Marcus Bookland, MD

o Department of Pediatric Neurosurgery

 Jonathan Martin, MD

o Department of Pediatric Neurosurgery
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Thank You! P rens

About Connecticut Children’s Pathways Program

Clinical pathways guide the management of patients to optimize consistent use of evidence-based
practice. Clinical pathways have been shown to improve guideline adherence and quality outcomes, while
decreasing length of stay and cost. Here at Connecticut Children’s, our Clinical Pathways Program aims to
deliver evidence-based, high value care to the greatest number of children in a diversity of patient settings.

These pathways serve as a guide for providers and do not replace clinical judgment.
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